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(1) HAXESE (Test Recipe)

ENBREPDM (&k5%(fi12) (EPDM) 100 (E=ER)
HAFA—HR>TSvsH (Carbon Black) 50
FTIOTFURTOERLTAIL (Process 0il) 5

e (Zn0) 5

ATT Uk (Stearic Acid) 1

m =’ (Sul fur) 1.5

AR € (Accelerator) Rl &

(2) HRER$EER (Test Results)

(4) EM—2 /CM##B%

No. "
HE 1-1 1-2 1-3 1-4 1-5 o 13
Yot —EM—2 4.5 3.5 2.5 1.5 1.0 CM 2.0
H2t5—CM (CBS) - 1.0 2.0 2.0 2.0 1T 0.4
TRAO. 3
L—=—Xa—F B (Mooney Scorch Test) : M L1, 125°C
Vm 43.0 41.0 39.0 38.0 37.0 37.0
ts (min) 4.8 59 8.0 10.5 13.2 15.5
t 35 (min) 1.1 9.2 12.2 5.4 19.0 19.8
t 430 (min) 2.9 3.3 4.2 9 5.8 4.3
XTaS5SRAMA—%—iE (Curelastometer Test) : § ==+3° ,2mm, 160°C
t 10 (min) 0.9 1.1 1.5 1.8 2.3 2.6
t 90 (min) 6.1 6.0 7.5 8.7 10.8 10.7
t9o— t10  (min) 5.2 4.9 6.0 6.9 8.5 8.1
MILYE (N-m) 4.9 4.8 4.6 4.4 4.2 4.3
5l5REAER (Tensile Test) : 160°C 7 L R kR
R PEREFRE (min) | 15 | 15 | 16 | . 20 | 20 | 15
TB (MPa) 17.6 18.4 17.8 18.0 18.9 17.9
EB (%) 370 400 410 400 430 440
M 200 (MPa) 1.4 7.6 1.5 7.8 1.3 7.0
M 300 (MPa) 12.5 12.5 11.6 12.3 11.6 11.0
Hs (JIS, A) 74 12 12 12 12 74
JIIL—LMEREE (Blooming Test) : 160°C 7 L X k&
. IoBRER (min) | 15 | 15 | 15 | 20 | 20 | 15
r.tx 1month O A X X X X X X X X
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(A) EM—2 /NOB#HR%

No. "
BE 2-1 2-2 2-3 2-4 2-5 53
HotS—EM—2 4.5 3.5 2.5 1.5 1.0 CM 2.0
Ho+5—NOB (0BS) - 1.0 2.0 2.0 2.0 TT 0.4
TRAO. 3
L—=—X2—FKE& (Mooney Scorch Test) : M L1, 125°C
Vm 43.0 41.0 39.0 37.5 36.5 37.0
ts (min) 4.8 6.1 10.0 12. 4 17.8 15.5
t 35 (min) 1.7 10.0 16. 1 20.8 28.9 19.8
t A30 (min) 2.9 3.9 6.1 8.4 11.1 4.3
FaS5RAFA—42—5ER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C
t 10 (min) 0.9 1.2 1.8 2.4 3.1 2.6
t 90 (min) 6.1 6.8 1.1 10.0 11.8 10.7
t 90— t 10 (min) 5.2 5.6 59 7.6 8.7 8.1
ML B (N-m) 4.9 4.7 4.6 4.5 4.3 4.3
515RERER (Tensile Test) : 160°C 7 L R Nk
R PEREFRE (min) | 15 | 15 | 16 | . 20 | 20 | 15
T8 (MPa) 17.6 18.0 17.7 19.0 19. 4 17.9
EB (%) 370 390 390 390 410 440
M 200 (MPa) 7.4 7.8 7.8 8.4 7.6 7.0
M 300 (MPa) 12.5 12.6 12. 4 13.3 12. 4 11.0
Hs (JIS, A) 74 74 74 74 72 74
JIIL—LMRER (Blooming Test) : 160°C 7 L X &k
o IoBREER (min) | 15 | 15 |15 | : 20 | 20 ] 15
r.tx 1month @) O~A | O~A @) @) X X
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(€4) EM—20FEREZHESLLT. TOSACM HHWLE NOBZHALT

W<E, RA—FRAA LIRS BYFETH, MFRELELLG>THREFET,

Ff-. CM HBWLE NOBZ hr IZEIELT. EM—2DFEAEZERED
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